
California Sportfishing Protection Alliance
“An Advocate for Fisheries, Habitat and Water Quality”

3536 Rainier Avenue, Stockton, CA 95204
T: 209-464-5067, F: 209-464-1028, E: deltakeep@aol.com, W: www.calsport.org

15 April 2010

Mr. Ken Landau, Assistant Executive Officer
Ms. Diana Messina, Supervising WRCE
Regional Water Quality Control Board
Central Valley Region           VIA: Electronic Submission
11020 Sun Center Drive, Suite 200                               Hardcopy if Requested
Rancho Cordova, CA 95670-6144

RE: Waste Discharge Requirements (NPDES No. CA0079316) for Placer County Department
of Facility Services, Placer County Sewer Maintenance District 1, Waste Water
Treatment Plant, Placer County
[...]
the Standard Provisions.  c. Daily grab samples were always collected in the morning, contrary to
the intent of the Monitoring and Reporting Program. It was recommended that the Discharger
vary the sample time by more than several minutes.”  According to the inspection Findings the
sampling data is not sufficiently reliable to eliminate the reasonable potential developed in the
previous permit. The facility is located in the northern half of the City of Auburn and contains
most of the community’s industrial dischargers; the sampling conducted in the early morning
hours potentially missed all the industrial flows.  The proposed Permit states in several places
that:  “The Discharger implemented “clean” sampling procedures January 2007” but provides no
laboratory QA/QC results to eliminate any prior sampling results.  The proposed Permit states on
page F-50 that:  “The discharge of blended secondary effluent, compared to a full tertiary
discharge, will result in the discharge of additional pollutants. The RPA was based on tertiary
treatment, and the blended discharge may not comply with the effluent limitations established in
this Order.”  The discharge was not sampled during worst case discharge periods therefore the
data used to eliminate previously established Effluent Limitations is simply insufficient.

Most of the above individual citations are sufficient alone to warrant maintenance of the existing
Effluent Limitations.  In combination it is clear that the proposed Permit, absent the previously
established Effluent Limitations, is not sufficient to protect the beneficial uses of the receiving
stream.  As follows, the proposed Permit does not meet the regulatory requirements for allowing
the removal of Effluent Limitations.

Under the Clean Water Act (CWA), point source dischargers are required to obtain federal
discharge (NPDES) permits and to comply with water quality based effluent limits (WQBELs) in
NPDES permits sufficient to make progress toward the achievement of water quality standards
or goals.  The antibacksliding and antidegradation rules clearly spell out the interest of Congress
in achieving the CWA’s goal of continued progress toward eliminating all pollutant discharges.
Congress clearly chose an overriding environmental interest in clean water through discharge
reduction, imposition of technological controls, and adoption of a rule against relaxation of
limitations once they are established.

Upon permit reissuance, modification, or renewal, a discharger may seek a relaxation of permit
limitations.  However, according to the CWA, relaxation of a WQBEL is permissible only if the
requirements of the antibacksliding rule are met.  The antibacksliding regulations prohibit EPA
from reissuing NPDES permits containing interim effluent limitations, standards or conditions
less stringent than the final limits contained in the previous permit, with limited exceptions.
These  regulations also prohibit, with some exceptions, the reissuance of permits originally based



CSPA Comments, Waste Discharge Requirements, Placer County SMD 1.
15 April 2010, page 12 of 32.

on best professional judgment (BPJ) to incorporate the effluent guidelines promulgated under
CWA §304(b), which would result in limits less stringent than those in the previous BPJ-based
permit.  Congress statutorily ratified the general prohibition against backsliding by enacting
§§402(o) and 303(d)(4) under the 1987 Amendments to the CWA. The amendments preserve
present pollution control levels achieved by dischargers by prohibiting the adoption of less
stringent effluent limitations than those already contained in their discharge permits, except in
certain narrowly defined circumstances.

When attempting to backslide from WQBELs under either the antidegradation rule or an
exception to the antibacksliding rule, relaxed permit limits must not result in a violation of
applicable water quality standards.  The general prohibition against backsliding found in
§402(o)(1) of the Act contains several exceptions. Specifically, under §402(o)(2), a permit may
be renewed, reissued, or modified to contain a less stringent effluent limitation applicable to a
pollutant if: (A) material and substantial alterations or additions to the permitted facility occurred
after permit issuance which justify the application of a less stringent effluent limitation; (B)(i)
information is available which was not available at the time of permit issuance (other than
revised regulations, guidance, or test methods) and which would have justified the application of
a less stringent effluent limitation at the time of permit issuance; or (ii) the Administrator
determines that technical mistakes or mistaken interpretations of law were made in issuing the
permit under subsection (a)(1)(B) of this section; (C) a less stringent effluent limitation is
necessary because of events over which the permittee has no control and for which there is no
reasonably available remedy [(e.g., Acts of God)]; (D) the permittee has received a permit
modification under section 1311(c), 1311(g), 1311(h), 1311(i), 1311(k), 1311(n), or 1326(a) of
this title; or (E) the permittee has installed the treatment facilities required to meet the effluent
limitations in the previous permit, and has properly operated and maintained the facilities, but
has nevertheless been unable to achieve the previous effluent limitations, in which case the
limitations in the reviewed, reissued, or modified permit may reflect the level of pollutant control
actually achieved (but shall not be less stringent than required by effluent guidelines in effect at
the time of permit renewal, reissuance, or modification).

Even if a discharger can meet either the requirements of the antidegradation rule under
§303(d)(4) or one of the statutory exceptions listed in §402(o)(2), there are still limitations as to
how far a permit may be allowed to backslide.  Section 402(o)(3) acts as a floor to restrict the
extent to which BPJ and water quality-based permit limitations may be relaxed under the
antibacksliding rule. Under this subsection, even if EPA allows a permit to backslide from its
previous permit requirements, EPA may never allow the reissued permit to contain effluent
limitations which are less stringent than the current effluent limitation guidelines for that
pollutant, or which would cause the receiving waters to violate the applicable state water quality
standard adopted under the authority of §303.49.

Federal regulations 40 CFR 122.44 (l)(1) have been adopted to implement the antibacksliding
requirements of the CWA:

(l) Reissued permits. (1) Except as provided in paragraph (l)(2) of this section when a
permit is renewed or reissued, interim effluent limitations, standards or conditions must
be at least as stringent as the final effluent limitations, standards, or conditions in the



CSPA Comments, Waste Discharge Requirements, Placer County SMD 1.
15 April 2010, page 13 of 32.

previous permit (unless the circumstances on which the previous permit was based have
materially and substantially changed since the time the permit was issued and would
constitute cause for permit modification or revocation and reissuance under Sec. 122.62.)

(2) In the case of effluent limitations established on the basis of Section 402(a)(1)(B) of
the CWA, a permit may not be renewed, reissued, or modified on the basis of effluent
guidelines promulgated under section 304(b) subsequent to the original issuance of such
permit, to contain effluent limitations which are less stringent than the comparable
effluent limitations in the previous permit.

(i) Exceptions--A permit with respect to which paragraph (l)(2) of this section applies
may be renewed, reissued, or modified to contain a less stringent effluent limitation
applicable to a pollutant, if:

(A) Material and substantial alterations or additions to the permitted facility
occurred after permit issuance which justify the application of a less stringent
effluent limitation;
(B)(1) Information is available which was not available at the time of permit
issuance (other than revised regulations, guidance, or test methods) and which
would have justified the application of a less stringent effluent limitation at the
time of permit issuance; or (2) The Administrator determines that technical
mistakes or mistaken interpretations of law were made in issuing the permit under
section 402(a)(1)(b);
(C) A less stringent effluent limitation is necessary because of events over which
the permittee has no control and for which there is no reasonably available
remedy;
(D) The permittee has received a permit modification under section 301(c),
301(g), 301(h), 301(i), 301(k), 301(n), or 316(a); or
(E) The permittee has installed the treatment facilities required to meet the
effluent limitations in the previous permit and has properly operated and
maintained the facilities but has nevertheless been unable to achieve the previous
effluent limitations, in which case the limitations in the reviewed, reissued, or
modified permit may reflect the level of pollutant control actually achieved (but
shall not be less stringent than required by effluent guidelines in effect at the time
of permit renewal, reissuance, or modification).

(ii) Limitations. In no event may a permit with respect to which paragraph (l)(2) of this
section applies be renewed, reissued, or modified to contain an effluent limitation which
is less stringent than required by effluent guidelines in effect at the time the permit is
renewed, reissued, or modified. In no event may such a permit to discharge into waters be
renewed, issued, or modified to contain a less stringent effluent limitation if the
implementation of such limitation would result in a violation of a water quality standard
under section 303 applicable to such waters.

5. Federal Regulations, 40 CFR Part 133 requires a minimum of secondary treatment
be provided.  During wet weather flows, the proposed Permit indicates that the



CSPA Comments, Waste Discharge Requirements, Placer County SMD 1.
15 April 2010, page 14 of 32.

required minimum level of treatment may not be provided by the Placer County
SMD-1 wastewater treatment plant.

The proposed Permit, pages F-4 and F-5 states that: “The Facility is designed to provide tertiary
treatment for average dry weather flows of 2.18 MGD and peak wet weather flows of 3.5 MGD.
However, the Discharger has historically had high levels of infiltration and inflow (I/I) during
wet weather events that have resulted in flows exceeding 3.5 MGD. During severe wet weather
events, a portion of the influent bypasses comminution and grit removal and is directed through a
bar screen to the primary clarifiers. Typically, only two of the four primary clarifiers are utilized
as clarifiers while the other two are utilized for equalization; however, during wet weather
conditions, all four are used for clarification. The trickling filters do not have the capacity to treat
all wastewater under wet weather conditions, and a portion of the wastewater bypasses the
trickling filter and is directed from the RBCs to the secondary clarifier. Furthermore, flows
exceeding 3.5 MGD are routed around the gravity filters and flow directly to the chlorine contact
basins. Thus, the Facility discharges a combination of secondary and tertiary treated wastewater
during severe wet weather events.” (Emphasis added)

The proposed Permit also states that:

• The maximum measured flow rate was 8.28 mgd.  (Page F-7)

• The minimum percent removal of BOD and TSS was 82.8% and 82.3%, respectively.
(page F-5)  The minimum required percent removal for BOD and TSS are 85% as
required by 40 CFR 133.

• The maximum turbidity level was 10.4 NTU.  (page F-5)

During the maximum flow event of 8.28 mgd, 4.78 mgd would have been bypassed as described
in the above paragraph.  There is no indication that the flows bypassing the trickling filters
would have received sufficient oxidation in the RBCs.  It is doubtful that the wet weather design
capacity of the RBCs would have a peaking factor sufficient to accommodate these excess flows.
The relatively low recorded levels of BOD and TSS could be due to a dilute influent from I/I
flows and do not reflect treatment.  The technical information in the proposed Permit would
appear to indicate that a secondary level of treatment is not provided during periods of peak flow
as is required by 40 CFR 133.

6. The proposed Permit replaces Effluent Limitations for turbidity which were present
in the existing permit; contrary to the Antibacksliding requirements of the Clean
Water Act and Federal Regulations, 40 CFR 122.44 (l)(1).

Under the Clean Water Act (CWA), point source dischargers are required to obtain federal
discharge (NPDES) permits and to comply with water quality based effluent limits (WQBELs) in
NPDES permits sufficient to make progress toward the achievement of water quality standards
or goals.  The antibacksliding and antidegradation rules clearly spell out the interest of Congress
in achieving the CWA’s goal of continued progress toward eliminating all pollutant discharges.
Congress clearly chose an overriding environmental interest in clean water through discharge



CSPA Comments, Waste Discharge Requirements, Placer County SMD 1.
15 April 2010, page 15 of 32.

reduction, imposition of technological controls, and adoption of a rule against relaxation of
limitations once they are established.

Upon permit reissuance, modification, or renewal, a discharger may seek a relaxation of permit
limitations.  However, according to the CWA, relaxation of a WQBEL is permissible only if the
requirements of the antibacksliding rule are met.  The antibacksliding regulations prohibit EPA
from reissuing NPDES permits containing interim effluent limitations, standards or conditions
less stringent than the final limits contained in the previous permit, with limited exceptions.
These  regulations also prohibit, with some exceptions, the reissuance of permits originally based
on best professional judgment (BPJ) to incorporate the effluent guidelines promulgated under
CWA §304(b), which would result in limits less stringent than those in the previous BPJ-based
permit.  Congress statutorily ratified the general prohibition against backsliding by enacting
§§402(o) and 303(d)(4) under the 1987 Amendments to the CWA. The amendments preserve
present pollution control levels achieved by dischargers by prohibiting the adoption of less
stringent effluent limitations than those already contained in their discharge permits, except in
certain narrowly defined circumstances.

When attempting to backslide from WQBELs under either the antidegradation rule or an
exception to the antibacksliding rule, relaxed permit limits must not result in a violation of
applicable water quality standards.  The general prohibition against backsliding found in
§402(o)(1) of the Act contains several exceptions. Specifically, under §402(o)(2), a permit may
be renewed, reissued, or modified to contain a less stringent effluent limitation applicable to a
pollutant if: (A) material and substantial alterations or additions to the permitted facility occurred
after permit issuance which justify the application of a less stringent effluent limitation; (B)(i)
information is available which was not available at the time of permit issuance (other than
revised regulations, guidance, or test methods) and which would have justified the application of
a less stringent effluent limitation at the time of permit issuance; or (ii) the Administrator
determines that technical mistakes or mistaken interpretations of law were made in issuing the
permit under subsection (a)(1)(B) of this section; (C) a less stringent effluent limitation is
necessary because of events over which the permittee has no control and for which there is no
reasonably available remedy [(e.g., Acts of God)]; (D) the permittee has received a permit
modification under section 1311(c), 1311(g), 1311(h), 1311(i), 1311(k), 1311(n), or 1326(a) of